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Part II

Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Bymot 5 mgDispersibleTablets

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Each dispersible tabletcontains5 mg lamotrigine.

Fora full list of excipients,seesection6.1.

3 PHARMACEUTICAL FORM

Dispersible tablet

White to off white, roundtablet,debossedwith thenumber“93” ononesideand“688” on theother.

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

Epilepsy
Adults and adolescents aged 13 years and above
- Adjunctive or monotherapytreatmentof partial seizures andgeneralisedseizures, includingtonic-clonic

seizures.
- Seizures associatedwith Lennox-Gastautsyndrome.Lamotrigineis givenasadjunctivetherapybut maybethe

initial antiepileptic drug(AED) to startwith in Lennox-Gastautsyndrome.

Children and adolescents aged 2 to 12 years
- Adjunctive treatmentof partialseizuresandgeneralisedseizures,includingtonic-clonicseizuresandthe

seizuresassociatedwith Lennox-Gastautsyndrome.
- Monotherapyof typical absenceseizures.

4.2 Posology and method of administration

Lamotriginedispersible/chewabletablets maybechewed,dispersed in a small volumeof water (at leastenoughto
cover thewholetablet)or swallowedwholewith a li ttlewater.

Restartingtherapy

Prescribersshouldassesstheneedfor escalation to maintenancedosewhenrestartinglamotriginein patientswhohave
discontinuedlamotrigine for anyreason,since therisk of seriousrashis associatedwith high initial dosesand
exceedingtherecommendeddoseescalation for lamotrigine(seesection 4.4).Thegreatertheinterval of timesincethe
previousdose,themoreconsiderationshouldbegiven to escalation to themaintenancedose.Whentheinterval since
discontinuing lamotrigineexceedsfive half -li ves(seesection 5.2),lamotrigineshouldgenerally beescalatedto the
maintenancedoseaccordingto theappropriateschedule.

Epilepsy
Therecommendeddoseescalationandmaintenance dosesfor adults andadolescentsaged13yearsandabove(Table1)
and for childrenandadolescentsaged2 to 12years(Table 2) aregivenbelow. Becauseof a risk of rashtheinitial dose
and subsequentdoseescalationshouldnot beexceeded(seesection4.4).
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When concomitant AEDs arewithdrawnor otherAEDs/medicinal products areaddedon to treatmentregimes
containinglamotrigine,considerationshould begivento theeffect thismayhaveon lamotriginepharmacokinetics(see
section4.5).

Table 1: Adults and adolescents aged 13 years and above – recommended treatment regimen in epilepsy

Treatment
Regimen

Weeks1 + 2 Weeks3 + 4 Usualmaintenancedose

Monotherapy: 25mg/day
(onceaday)

50mg/day
(once aday)

100 − 200mg/day(oncea
day or two divideddoses)
To achievemaintenance,
dosesmaybeincreasedby
maximum of 50 - 100mg
everyoneto two weeks
until optimalresponseis
achieved

500 mg/dayhasbeen
required by somepatientsto
achievedesiredresponse

Adjunctive therapy WITH valproate (inhibitor of lamotrigine
glucuronidation – seesection4.5):
This dosage 12.5mg/day 25mg/day 100 − 200 mg/day
regimenshould
beusedwith
valproate
regardlessof any

(givenas25
mgon
alternatedays)

(once aday) (onceadayor two divided
doses)

concomitant
medicinal
products

To achievemaintenance,
dosesmaybeincreasedby
maximum of 25 - 50mg
everyoneto two weeks
until optimalresponseis
achieved

Adjunctive therapy WITHOUT valproate and WITH inducers of
lamotrigine glucuronidation (seesection4.5):
This dosage 50mg/day 100mg/day 200 − 400 mg/day
regimenshould
beusedwithout
valproatebut

(onceaday) (two divided
doses)

(two divideddoses)To
achievemaintenance,doses

with: maybeincreasedby
maximum

phenytoin
of 100mgeveryoneto two
weeksuntil optimal
response

carbamazepine is achieved
phenobarbitone

primidone
700 mg/dayhasbeen
required

rifampicin
by somepatients to achieve
desiredresponse

lopinavir/ritonavir

Adjunctive therapy WITHOUT valproate and WITHOUT inducers
of lamotrigine glucuronidation (seesection4.5):
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Table 2: Children and adolescents aged 2 to 12 years - recommended treatment regimen in epilepsy (total daily dose in
mg/kg body weight/day)

This dosage
regimenshould
beusedwith
other medicinal
productsthatdo
not significantly
inhibit or induce
lamotrigine
glucuronidation

25 mg/day
(onceaday)

50mg/day
(once aday)

100 − 200mg/day(oncea
dayor two divideddoses)
To achievemaintenance,
dosesmaybeincreasedby
maximum of 50 - 100 mg
everyoneto two weeks
until optimalresponse is
achieved

In patientstakingmedicinalproductswherethepharmacokinetic
interactionwith lamotrigineis currentlynot known(seesection 4.5),the
treatmentregimenasrecommendedfor lamotriginewith concurrent
valproateshouldbeused.

Treatment
regimen

Weeks1 + 2 Weeks3 + 4 Usualmaintenancedose

Monotherapy
of

0.3 mg/kg/day 0.6
mg/kg/day

1 – 10mg/kg/day,
although

typical absence (onceadayor (onceadayor somepatients have
required

seizures: two divided
doses)

two divided
doses)

higherdoses(up to 15
mg/kg/day)to achieve
desiredresponse(oncea
dayor two divideddoses)

To achievemaintenance,
dosesmaybeincreasedby
maximumof 0.6
mg/kg/dayevery oneto
two weeksuntil optimal
responseis achieved

Adjunctive therapy WITH valproate (inhibitor of lamotrigine
glucuronidation – seesection4.5):

This dosage 0.15
mg/kg/day*

0.3
mg/kg/day 1 − 5 mg/kg/day

regimenshould
beusedwith
valproate

(onceaday) (onceaday)
(onceadayor two divided
doses)

regardlessof any
other
concomitant
medicinal
products

To achievemaintenance,
dosesmaybeincreasedby
maximumof 0.3mg/kg
everyoneto two weeks
until optimalresponseis
achieved,with amaximum
maintenancedoseof 200
mg/day

Adjunctive therapy WITHOUT valproate and WITH inducers of
lamotrigine glucuronidation (seesection4.5):

This dosage 0.6mg/kg/day
1.2
mg/kg/day 5 − 15mg/kg/day
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To ensurea therapeuticdoseis maintained theweight of achild mustbemonitoredandthedosereviewedasweight
changesoccur.It is likely thatpatientsagedtwo to six yearswill requireamaintenancedoseat thehigherendof the
recommendedrange.

regimenshould
beusedwithout
valproatebut

(two divided
doses)

(two divided
doses)

(onceadayor two divided
doses)

with:

phenytoin
To achievemaintenance,
doses

carbamazepine
maybeincreasedby
maximumof 1.2mg/kg
everyoneto two

phenobarbitone weeksuntil optimal
response

primidone
is achieved, with a
maximummaintenance
doseof

rifampicin 400 mg/day
lopinavir/ritonavir

Adjunctive therapy WITHOUT valproate and WITHOUT inducers
of lamotrigine glucuronidation (seesection4.5):

This dosage 0.3mg/kg/day
0.6
mg/kg/day 1 − 10mg/kg/day

regimenshould
beusedwith
other medicinal

(onceadayor
two divided
doses)

(onceadayor
two divided
doses)

(onceadayor two divided
doses)

productsthatdo
not significantly
inhibit or induce
lamotrigine
glucuronidation

To achievemaintenance,
dosesmaybeincreasedby
maximumof 0.6mg/kg
everyoneto two weeks
until optimalresponseis
achieved,with amaximum
of maintenancedoseof
200 mg/day

In patientstakingmedicinalproductswherethepharmacokinetic
interactionwith lamotrigineis currentlynot known(seesection 4.5),the
treatmentregimenasrecommendedfor lamotriginewith concurrent
valproateshouldbeused.
2 mgdispersible/chewabletablets- wherethis is thelowestmarketed
strength: <* If thecalculateddaily dosein patients taking valproateis 1
mg or morebut lessthan2 mg, thenlamotrigine2 mg
dispersible/chewabletablets maybetakenonalternatedaysfor thefirst
two weeks. If thecalculateddaily dosein patients takingvalproate is less
than1 mg, thenlamotrigineshouldnot beadministered.>
5 mgdispersible/chewabletablets- where2mgdispersible/chewable
tablets are not marketedandlamotrigine5mg dispersible/chewabletablets
arethelowestmarketedstrength:<* If thecalculated daily dosein
patientstakingvalproate is 2.5mg or morebut lessthan5 mg, then
lamotrigine5 mgdispersible/chewabletablets may betakenonalternate
daysfor thefirst two weeks.If thecalculateddaily dosein patientstaking
valproateis less than2.5mg, thenlamotrigineshouldnot beadministered.
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If epileptic controlis achievedwith adjunctive treatment, concomitant AEDsmaybewithdrawn andpatientscontinued
on lamotriginemonotherapy.

5 mg dispersible/chewabletablets– where2 mgdispersible/chewabletabletsarenotmarketedand5 mg
dispersible/chewabletablets arethelowestmarketed strength:

It shouldbenotedthatwith thecurrentlyavailablelamotrigine5 mg dispersible/chewabletabletstrength,it is not
possibleto accuratelyinitiatelamotriginetherapyusingtherecommendeddosingguidelinesin paediatric patients
weighing lessthan17kg.

Children below 2 years
There arelimi teddataon theefficacyandsafety of lamotrigine for adjunctive therapy of partial seizuresin children
aged1 monthto 2 years(seesection 4.4).Therearenodata in children below1 monthof age.Thuslamotrigineis not
recommendedfor usein childrenbelow2 years of age.If, based onclinical need,adecisionto treatis nevertheless
taken, seesections4.4,5.1and5.2.

Generaldosingrecommendationsfor lamotrigine in special patientpopulations

Women taking hormonal contraceptives
Theuseof anethinyloestradiol/levonorgestrel(30µg/150µg) combination increasestheclearanceof lamotrigineby
approximately two-fold, resultingin decreasedlamotriginelevels.Following titration,highermaintenancedoses of
lamotrigine (by asmuchastwo-fold) maybeneeded to attain amaximal therapeuticresponse.During thepill -free
week,a two-fold increasein lamotriginelevels hasbeenobserved.Dose-relatedadverseeventscannotbeexcluded.
Therefore,considerationshouldbegivento usingcontraception withoutapill -freeweek,asfirst-line therapy(for
example,continuoushormonal contraceptivesor non-hormonal methods;seesections4.4and4.5).

Starting hormonal contraceptives in patients already taking maintenance doses of lamotrigine and NOT taking
inducers of lamotrigine glucuronidation

Themaintenancedose of lamotriginewill in mostcasesneedto beincreasedby asmuchastwo-fold (seesections4.4
and 4.5).It is recommendedthatfrom thetime thatthehormonal contraceptive is started, thelamotriginedoseis
increasedby 50 to 100mg/dayeveryweek, accordingto theindividual clinical response.Doseincreasesshouldnot
exceedthis rate,unlesstheclinical responsesupportslarger increases.Measurementof serum lamotrigine
concentrationsbeforeandafterstartinghormonalcontraceptivesmaybeconsidered,asconfirmationthatthebaseline
concentrationof lamotrigineis beingmaintained. If necessary, thedoseshouldbeadapted.In womentakinga
hormonal contraceptive thatincludesoneweekof inactive treatment("pill -free week"), serumlamotrigine level
monitoringshouldbeconductedduringweek 3 of active treatment, i.e. ondays 15 to 21of thepill cycle.Therefore,
consideration shouldbegivento usingcontraceptionwithoutapill -free week,as first-line therapy(for example,
continuoushormonalcontraceptivesor non-hormonalmethods;seesections4.4and4.5).

Stopping hormonal contraceptives in patients already taking maintenance doses of lamotrigine and NOT taking
inducers of lamotrigine glucuronidation

Themaintenancedose of lamotriginewill in mostcasesneedto bedecreasedby asmuchas50%(seesections4.4and
4.5). It is recommendedto graduallydecreasethedaily doseof lamotrigineby 50-100mgeachweek(at a ratenot
exceeding25%of the total daily doseperweek)overaperiod of 3 weeks,unlesstheclinical responseindicates
otherwise.Measurement of serumlamotrigineconcentrationsbeforeandafter stoppinghormonalcontraceptivesmay
beconsidered,asconfirmationthatthebaselineconcentration of lamotrigineis beingmaintained.In womenwhowish
to stoptakinga hormonalcontraceptivethatincludesoneweekof inactive treatment("pill -freeweek"), serum
lamotrigine level monitoringshouldbeconductedduringweek 3 of active treatment,i.e. ondays15 to 21of thepill
cycle.Samplesfor assessmentof lamotrigine levelsafterpermanently stoppingthecontraceptivepill shouldnot be
collected during thefi rst weekafterstoppingthepill.

Starting lamotrigine in patients already taking hormonal contraceptives

Doseescalationshouldfollow thenormal doserecommendationdescribedin thetables.
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Starting and stopping hormonal contraceptives in patients already taking maintenance doses of lamotrigine and
TAKING inducers of lamotrigine glucuronidation

Adjustment to therecommendedmaintenancedoseof lamotriginemay not berequired.

Elderly (above 65 years)
No dosageadjustmentfrom therecommended schedule is required.Thepharmacokineticsof lamotrigine in this age
groupdonot differ significantly from a non-elderlyadult population (seesection 5.2).

Renal impairment
Cautionshouldbeexercisedwhenadministering lamotrigineto patientswith renalfailure.For patientswith end-stage
renalfailure, initial dosesof lamotrigineshouldbebasedonpatients'concomitantmedicinalproducts;reduced
maintenancedosesmaybeeffectivefor patients with significant renalfunctionalimpairment(seesections4.4and5.2).

Hepatic impairment
Initial, escalationandmaintenancedosesshouldgenerally bereducedby approximately50%in patientswith moderate
(Child-Pugh gradeB) and75%in severe(Child-PughgradeC) hepatic impairment.Escalationandmaintenancedoses
should beadjustedaccordingto clinical response(see section 5.2).

4.3 Contraindications

Hypersensitivity to theactive substanceor to anyof theexcipients.

4.4 Special warnings and precautions for use

Skin rash

There havebeenreportsof adverseskin reactions,whichhavegenerally occurredwithin thefirst eightweeksafter
initiation of lamotriginetreatment.Themajority of rashesaremild andself-limiting, howeverseriousrashesrequiring
hospitalisation anddiscontinuationof lamotrigine havealsobeen reported.Thesehaveincludedpotentiallylife-
threateningrashessuchasStevens–Johnsonsyndromeand toxic epidermal necrolysis(seesection4.8).

In adultsenrolledin studiesutilizing thecurrentlamotriginedosingrecommendationstheincidenceof seriousskin
rashesis approximately1 in 500in epilepsypatients.Approximately half of thesecaseshavebeenreportedasStevens–
Johnsonsyndrome(1 in 1000).

Therisk of seriousskin rashesin childrenis higherthanin adults.Availabledata from a numberof studiessuggestthe
incidenceof rashesassociatedwith hospitalisation in epileptic children is from 1 in 300to 1 in 100.

In children, theinitial presentationof a rashcanbemistaken for an infection, physiciansshouldconsiderthepossibility
of a reactionto lamotriginetreatmentin childrenthat develop symptomsof rashand feverduring thefirst eightweeks
of therapy.

Additionally theoverall risk of rashappears to bestrongly associated with:
- high initial dosesof lamotrigineandexceeding therecommendeddoseescalationof lamotriginetherapy (see

section4.2)
- concomitant useof valproate(seesection 4.2).

Cautionis alsorequiredwhentreatingpatients with ahistory of allergyor rashto otherAEDsasthefrequencyof non-
seriousrashafter treatmentwith lamotriginewasapproximately threetimeshigherin thesepatientsthanin those
without suchhistory.

All patients(adults andchildren)whodevelopa rashshouldbepromptlyevaluatedandlamotriginewithdrawn
immediatelyunlesstherashis clearlynot relatedto lamotriginetreatment.
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It is recommendedthatlamotriginenot berestartedin patientswhohavediscontinueddueto rashassociatedwith prior
treatmentwith lamotrigineunless thepotential benefit clearly outweighstherisk.

Rashhasalsobeenreportedaspartof a hypersensitivi ty syndromeassociatedwith a variablepatternof systemic
symptomsincluding fever,lymphadenopathy,facial oedemaandabnormalit iesof thebloodandliver (seesection4.8).
Thesyndrome shows awidespectrumof clinical severity andmay,rarely, leadto disseminatedintravascular
coagulationandmultiorganfailure. It is importantto notethatearlymanifestationsof hypersensitivity(for example
fever,lymphadenopathy)maybepresenteventhoughrashis notevident.If suchsignsandsymptomsarepresentthe
patientshouldbeevaluatedimmediatelyandlamotriginediscontinuedif an alternativeaetiologycannotbeestablished.

Clinical worseningandsuiciderisk
Suicidalideation andbehaviourhavebeen reportedin patientstreatedwith AEDs in several indications.A meta-
analysisof randomisedplacebo-controlledtrials of AEDshasalsoshown asmall increasedrisk of suicidal ideation and
behaviour. Themechanismof this risk is not knownandtheavailabledata donot excludethepossibilityof an
increasedrisk for lamotrigine.

Thereforepatients shouldbemonitoredfor signsof suicidal ideation andbehavioursandappropriate treatmentshould
beconsidered.Patients (andcaregivers of patients)should beadvisedto seekmedicaladviceshould signsof suicidal
ideation or behaviouremerge.

Hormonalcontraceptives
Effects of hormonal contraceptives on lamotrigine efficacy
Theuseof anethinyloestradiol/levonorgestrel(30µg/150µg) combination increasestheclearanceof lamotrigineby
approximately two-fold resultingin decreasedlamotriginelevels(seesection 4.5). A decreasein lamotriginelevels has
beenassociatedwith lossof seizurecontrol.Following titration,highermaintenancedosesof lamotrigine(by asmuch
as two-fold) wil l beneededin mostcasesto attain amaximal therapeutic response.Whenstoppinghormonal
contraceptives,theclearanceof lamotriginemaybehalved.Increases in lamotrigineconcentrationsmaybeassociated
with dose-relatedadverseevents. Patients should bemonitoredwith respect to this.

In womennot already takinganinducerof lamotrigineglucuronidationandtaking a hormonalcontraceptivethat
includesoneweekof inactivetreatment(for example "pill -freeweek"), gradualtransientincreasesin lamotriginelevels
will occurduring theweekof inactive treatment(seesection4.2).Variationsin lamotriginelevelsof this ordermaybe
associatedwith adverseeffects. Therefore,considerationshouldbegivento using contraceptionwithout apill -free
week,asfi rst-line therapy(for example,continuoushormonalcontraceptives or non-hormonalmethods).

Theinteraction betweenotheroral contraceptive or HRT treatmentsandlamotriginehavenot beenstudied,thoughthey
maysimilarly affectlamotriginepharmacokinetic parameters.

Effects of lamotrigine on hormonal contraceptive efficacy
An interactionstudy in 16healthyvolunteershas shownthatwhenlamotrigineanda hormonalcontraceptive
(ethinyloestradiol/levonorgestrel combination)areadministered in combination, thereis amodestincreasein
levonorgestrelclearanceandchangesin serumFSHandLH (seesection4.5).Theimpactof thesechanges onovarian
ovulatoryactivity is unknown. However,thepossibility of thesechangesresulting in decreasedcontraceptive efficacy
in somepatientstakinghormonalpreparationswith lamotriginecannotbeexcluded.Thereforepatientsshouldbe
instructedto promptly reportchangesin their menstrual pattern,i.e.breakthroughbleeding.

Dihydrofolatereductase
Lamotriginehasa slight inhibitory effectondihydrofolic acid reductase, hencethereis apossibilityof interference
with folatemetabolism duringlong-termtherapy(see section 4.6).However, duringprolongedhumandosing,
lamotrigine did not inducesignificant changesin thehaemoglobinconcentration, meancorpuscularvolume,or serum
or redblood cell folateconcentrationsup to 1 year or redbloodcell folateconcentrationsfor up to 5 years.
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Renalfailure

In singledosestudiesin subjectswith end stagerenalfailure,plasmaconcentrationsof lamotriginewerenot
significantly altered.However,accumulation of theglucuronidemetabolite is to beexpected;cautionshouldtherefore
beexercisedin treatingpatientswith renal failure.

Patientstakingotherpreparationscontaining lamotrigine

lamotrigine shouldnot beadministeredto patientscurrently being treatedwith anyotherpreparationcontaining
lamotrigine without consulting a doctor.
Developmentin children

There arenodataon theeffectof lamotrigine ongrowth,sexual maturationandcognitive,emotionalandbehavioural
developmentsin children.

Precautionsrelating to epilepsy

As with otherAEDs,abruptwithdrawalof lamotriginemay provokereboundseizures.Unlesssafetyconcerns(for
examplerash)requireanabruptwithdrawal,thedoseof lamotrigineshould begradually decreased overa period of two
weeks.
There arereportsin theliteraturethatsevereconvulsiveseizuresincludingstatusepilepticusmayleadto
rhabdomyolysis,multiorgandysfunctionanddisseminatedintravascularcoagulation,sometimeswith fatal outcome.
Similar caseshaveoccurredin associationwith theuseof lamotrigine.

A clinically significantworseningof seizurefrequencyinsteadof animprovementmaybeobserved.In patientswith
more thanoneseizuretype,theobservedbenefit of control for oneseizuretypeshouldbeweighedagainstany
observedworseningin anotherseizuretype.

Myoclonicseizuresmaybeworsenedby lamotrigine.

There is a suggestion in thedatathatresponsesin combination with enzymeinducers is lessthanin combinationwith
non-enzymeinducingantiepilepticagents.Thereasonis unclear.

In children takinglamotriginefor thetreatmentof typical absenceseizures,efficacymaynotbemaintainedin all
patients.

4.5 Interaction with other medicinal products and other forms of interaction

Interactionstudieshaveonly beenperformedin adults.

UDP-glucuronyltransferaseshavebeenidentified as theenzymesresponsible for metabolismof lamotrigine.There is
no evidencethatlamotriginecausesclinically significant induction or inhibitionof hepaticoxidativedrug-metabolising
enzymes,andinteractionsbetweenlamotrigine andmedicinal products metabolisedby cytochromeP450enzymesare
unlikely to occur.Lamotriginemayinduceits ownmetabolismbut theeffect is modestandunlikely to havesignificant
clinical consequences.

Table 3: Effects of other medicinal products on glucuronidation of lamotrigine

Medicinal products that
significantly inhibit
glucuronidation of
lamotrigine

Medicinal products that
significantly induce
glucuronidation of
lamotrigine

Medicinal products that do
not significantly inhibit or
induce glucuronidation of
lamotrigine

Valproate Phenytoin Oxcarbazepine

Carbamazepine Felbamate

Phenobarbitone Gabapentin

Primidone Levetiracetam
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* Otheroral contraceptiveandHRT treatmentshavenot beenstudied,thoughtheymaysimilarly affectlamotrigine
pharmacokinetic parameters(seesections4.2and4.4).

Interactionsinvolving antiepileptic drugs
Valproate,which inhibitstheglucuronidation of lamotrigine,reducesthemetabolismof lamotrigineandincreasesthe
meanhalf-life of lamotriginenearlytwo-fold. In patientsreceiving concomitanttherapywith valproate,theappropriate
treatmentregimenshouldbeused(seesection 4.2).

CertainAEDs (suchasphenytoin,carbamazepine,phenobarbitoneandprimidone)which inducehepaticdrug-
metabolisingenzymesinducetheglucuronidation of lamotrigineandenhancethemetabolismof lamotrigine. In
patientsreceiving concomitanttherapywith phenytoin, carbamazepine, phenobarbitoneor primidone,theappropriate
treatmentregimenshouldbeused(seesection 4.2).

There havebeenreportsof centralnervoussystemeventsincludingdizziness,ataxia,diplopia,blurredvisionand
nauseain patients takingcarbamazepinefollowing theintroduction of lamotrigine.Theseevents usually resolvewhen
the doseof carbamazepineis reduced.A similar effect wasseenduringa studyof lamotrigineandoxcarbazepinein
healthy adult volunteers,but dosereductionwasnot investigated.

There arereportsin theliteratureof decreasedlamotriginelevelswhenlamotriginewas givenin combinationwith
oxcarbazepine.However,in aprospectivestudyin healthy adult volunteersusingdosesof 200mg lamotrigineand
1200mgoxcarbazepine,oxcarbazepinedid not alter themetabolismof lamotrigineand lamotriginedid notalterthe
metabolismof oxcarbazepine.Thereforein patientsreceiving concomitanttherapywith oxcarbazepine,thetreatment
regimenfor lamotrigineadjunctivetherapy withoutvalproateandwithoutinducersof lamotrigineglucuronidation
should beused(seesection4.2).

In astudyof healthy volunteers,coadministration of felbamate (1200mg twicedaily) with lamotrigine(100mg twice
daily for 10days)appearedto haveno clinically relevant effectson thepharmacokineticsof lamotrigine.

Basedona retrospectiveanalysisof plasmalevelsin patients who received lamotriginebothwith andwithout
gabapentin, gabapentin doesnot appearto changetheapparentclearanceof lamotrigine.

Potentialinteractionsbetweenlevetiracetam andlamotriginewereassessedby evaluatingserumconcentrationsof both
agentsduringplacebo-controlledclinical trials.Thesedata indicate that lamotriginedoesnot influencethe
pharmacokineticsof levetiracetamandthatlevetiracetamdoesnot influencethepharmacokineticsof lamotrigine.

Steady-statetroughplasmaconcentrationsof lamotriginewerenot affectedby concomitant pregabalin(200mg,3 times
daily) administration. Therearenopharmacokinetic interactionsbetweenlamotrigineandpregabalin.

Topiramateresultedin nochangein plasmaconcentrationsof lamotrigine.Administrationof lamotrigine resultedin a
15%increasein topiramateconcentrations.

In astudyof patientswith epilepsy,coadministration of zonisamide(200to 400mg/day)with lamotrigine(150to 500
mg/day)for 35 dayshadnosignificanteffect on thepharmacokinetics of lamotrigine.

Rifampicin Pregabalin

Lopinavir/ritonavir Topiramate

Ethinyloestradiol/
levonorgestrelcombination*

Zonisamide

Lithium

Buproprion

Olanzapine
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Althoughchangesin theplasmaconcentrationsof otherAEDshavebeenreported,controlledstudieshaveshownno
evidencethatlamotrigineaffectstheplasmaconcentrationsof concomitant AEDs.Evidencefrom in vitro studies
indicatesthatlamotriginedoesnotdisplaceotherAEDs from proteinbindingsites.

Interactionsinvolving otherpsychoactiveagents

Thepharmacokineticsof lithium after2 g of anhydrouslithium gluconategiventwice daily for six days to 20 healthy
subjectswerenot alteredby co-administration of 100mg/daylamotrigine.

Multiple oral dosesof bupropionhadnostatistically significant effects on thesingle dosepharmacokineticsof
lamotrigine in 12 subjectsandhadonly aslight increasein theAUC of lamotrigineglucuronide.

In astudy in healthy adultvolunteers,15mgolanzapinereduced theAUC and Cmaxof lamotrigineby anaverageof
24%and20%, respectively.An effectof this magnitudeis notgenerally expectedto beclinically relevant.Lamotrigine
at 200 mgdid notaffectthepharmacokinetics of olanzapine.

Multiple oral dosesof lamotrigine400mgdaily hadnoclinically significant effecton thesingledosepharmacokinetics
of 2 mgrisperidonein 14healthyadultvolunteers.Following theco-administrationof risperidone2 mg with
lamotrigine,12out of the14volunteersreportedsomnolence comparedto 1 out of 20whenrisperidonewasgiven
alone,andnonewhenlamotriginewasadministeredalone.

In vitro experimentsindicatedthattheformation of lamotrigine'sprimary metabolite,the2-N-glucuronide,was
minimally inhibitedby co-incubationwith amitriptyline, bupropion,clonazepam, haloperidol or lorazepam.These
experimentsalso suggestedthatmetabolismof lamotriginewasunlikely to beinhibitedby clozapine, fluoxetine,
phenelzine,risperidone,sertralineor trazodone. In addition,astudyof bufuralolmetabolismusinghuman liver
microsomepreparationssuggestedthatlamotriginewould not reducetheclearanceof medicinal productsmetabolised
predominantly by CYP2D6.

Interactionsinvolving hormonalcontraceptives

Effect of hormonal contraceptives on lamotrigine pharmacokinetics

In astudyof 16 femalevolunteers,dosingwith 30µg ethinyloestradiol/150µg levonorgestrel in acombinedoral
contraceptivepill causedanapproximatelytwo-fold increasein lamotrigineoral clearance,resulting in anaverage52%
and 39%reductionin lamotrigineAUC andCmax,respectively. Serum lamotrigineconcentrationsincreasedduring the
course of theweekof inactivetreatment(includingthe"pil l-free"week), with pre-doseconcentrationsat theendof the
weekof inactive treatmentbeing,onaverage,approximately two-fold higherthanduringco-therapy(seesection4.4).
No adjustmentsto therecommendeddoseescalation guidelinesfor lamotrigineshouldbenecessarysolely basedon the
useof hormonalcontraceptives, but themaintenancedoseof lamotriginewil l needto beincreasedor decreasedin most
caseswhenstarting or stoppinghormonalcontraceptives (seesection 4.2).

Effect of lamotrigine on hormonal contraceptive pharmacokinetics

In astudyof 16 femalevolunteers,a steadystatedoseof 300mg lamotriginehadnoeffecton thepharmacokineticsof
the ethinyloestradiol componentof acombinedoral contraceptivepill. A modestincreasein oral clearanceof the
levonorgestrelcomponentwasobserved,resultingin anaverage19%and12%reductionin levonorgestrel AUC and
Cmax, respectively. Measurementof serumFSH, LH andoestradiol duringthestudyindicatedsomelossof
suppressionof ovarianhormonalactivity in somewomen,althoughmeasurementof serum progesteroneindicatedthat
therewasnohormonalevidenceof ovulation in any of the16subjects.Theimpactof themodestincreasein
levonorgestrelclearance,andthechangesin serumFSHandLH, on ovarian ovulatory activity is unknown(seesection
4.4).Theeffects of dosesof lamotrigineotherthan300mg/dayhavenot been studiedandstudieswith otherfemale
hormonal preparationshavenot beenconducted.
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Interactionsinvolving othermedicinalproducts
In astudy in 10malevolunteers,rifampicin increased lamotrigineclearance anddecreasedlamotriginehalf-lif e dueto
inductionof thehepatic enzymesresponsible for glucuronidation. In patientsreceivingconcomitanttherapywith
rifampicin,theappropriatetreatmentregimenshouldbeused (seesection4.2).

In astudy in healthy volunteers,lopinavir/ritonavirapproximately halved theplasmaconcentrationsof lamotrigine,
probablyby inductionof glucuronidation.In patientsreceiving concomitanttherapywith lopinavir/ritonavir, the
appropriate treatmentregimenshouldbeused (seesection 4.2).

4.6 Pregnancy and lactation

Risk relatedto antiepilepticdrugsin general
Specialistadviceshouldbegivento women who areof childbearingpotential. Theneedfor treatmentwith AEDs
should bereviewedwhenawomanis planningto becomepregnant. In womenbeingtreatedfor epilepsy,sudden
discontinuationof AED therapyshouldbeavoidedas this mayleadto breakthroughseizuresthatcouldhaveserious
consequencesfor thewomanandtheunbornchild.

Therisk of congenitalmalformationsis increasedby a factor of 2 to 3 in theoffspring of mothers treatedwith AEDs
comparedwith theexpectedincidencein thegeneralpopulation of approximately 3%.Themost frequentlyreported
defectsarecleft lip, cardiovascularmalformationsandneural tubedefects.Therapywith multiple AEDs is associated
with a higherrisk of congenital malformationsthanmonotherapy andthereforemonotherapy should beusedwhenever
possible.

Risk relatedto lamotrigine

Pregnancy
Epidemiologicalstudiesinvolving in total approximately 2000womenexposedto lamotriginemonotherapyduring
pregnancycannotexcludeanincreasedrisk for congenital malformations.Oneregistryhasreportedanincreased
incidenceof facial clefts. Otherdatasetshavenot confirmed this finding. Animal studieshaveshowndevelopmental
toxicity (seesection 5.3).

If therapywith lamotrigineis considerednecessary duringpregnancy, thelowest possibletherapeuticdoseis
recommended.

Lamotriginehasa slight inhibitory effectondihydrofolic acid reductaseandcould thereforetheoretically leadto an
increasedrisk of embryofoetaldamageby reducingfolic acid levels (seesection 4.4).Intakeof folic acid when
planningpregnancyandduringearlypregnancymay beconsidered.

Physiologicalchangesduring pregnancymayaffectlamotriginelevels and/ortherapeuticeffect.There havebeen
reports of decreasedlamotrigineplasmalevels duringpregnancywith a potential risk of lossof seizurecontrol.Af ter
birth lamotriginelevelsmayincreaserapidly with a risk of dose-related adverseevents.Therefore lamotrigine serum
concentrationsshouldbemonitoredbefore,duringandafter pregnancy,aswell asshortlyafterbirth. If necessary, the
doseshouldbeadaptedto maintainthelamotrigineserumconcentrationat thesamelevelas beforepregnancy,or
adaptedaccording to clinical response.In addition,dose-related undesirableeffectsshouldbemonitoredafter birth.

Lactation
Dataindicatethatlamotriginepassesintobreastmilk. In somebreast-fed infants,theserum concentrationsof
lamotrigine reachedlevelsat whichpharmacological effectsmay occur.

Thepotential benefitsof breast-feedingshouldbeweighed againstthepotential risk of adverseeffectsoccurringin the
infant. Shouldawomandecideto breast-feed while on therapy with lamotrigine,theinfantshouldbemonitoredfor
adverseeffects.

Fertility
Animal experimentsdid not revealimpairment of fertil ity by lamotrigine(seesection 5.3).
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4.7 Effects on ability to drive and use machines

As thereis individualvariationin responseto all AED therapy,patients takinglamotrigineto treatepilepsyshould
consulttheir physicianon thespecificissuesof driving andepilepsy.

No studies on theeffectson theability to drive andusemachineshavebeenperformed.Two volunteerstudieshave
demonstratedthattheeffectof lamotrigineon fine visualmotorco-ordination,eyemovements,bodyswayand
subjectivesedativeeffects did not differ from placebo.In clinical trials with lamotrigineadversereactionsof a
neurologicalcharactersuchasdizzinessanddiplopiahavebeenreported.Therefore,patientsshouldseehow
lamotrigine therapyaffectsthembeforedriving or operating machinery.

4.8 Undesirable effects

Theundesirableeffectshavebeendividedinto sectionsbasedon thedatacurrently available.

Thefollowing convention hasbeenutilised for theclassification of undesirableeffects:

Verycommon(>1/10),
Common(>1/100,<1/10),
Uncommon(>1/1000,<1/100),
Rare(>1/10,000,<1/1000),
Very rare(<1/10,000).

Within eachfrequencygrouping,undesirableeffects arepresented in orderof decreasing seriousness.

Epilepsy

Blood and lymphatic system disorders

Very rare: haematologicalabnormalitiesincludingneutropenia, leucopenia,anaemia,thrombocytopenia,
pancytopenia,aplasticanaemia,agranulocytosis.

Haematological abnormalities mayor may not beassociatedwith thehypersensitivitysyndrome(seeImmunesystem
disorders**).

Immune system disorders
Very rare: hypersensitivity syndrome**(includingsuch symptomsas,fever,lymphadenopathy, facial

oedema,abnormalitiesof thebloodandliver, disseminatedintravascularcoagulation,multi-
organfailure).

**Rashhasalsobeenreportedaspartof a hypersensitivi ty syndromeassociatedwith a variablepattern of systemic
symptomsincluding fever,lymphadenopathy,facial oedemaandabnormalit iesof thebloodandliver. Thesyndrome
showsawidespectrumof clinical severityandmay,rarely, leadto disseminatedintravascularcoagulationand
multiorganfailure. It is importantto notethatearlymanifestationsof hypersensitivity(for examplefever,
lymphadenopathy) may bepresenteventhoughrashis not evident.If suchsignsandsymptomsarepresent,thepatient
should beevaluatedimmediatelyandlamotriginediscontinued if analternative aetiologycannotbeestablished.

Psychiatric disorders
Common: aggression,irritabili ty.
Very rare: confusion,hallucinations,tics.

Nervous system disorders
Duringmonotherapyclinical trials:
Verycommon: headache.
Common: somnolence,dizziness,tremor, insomnia.
Uncommon: ataxia.
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Rare: nystagmus.

Duringotherclinical experience:
Verycommon: somnolence,ataxia, dizziness,headache.
Common: nystagmus, tremor,insomnia.
Very rare: agitation,unsteadiness,movementdisorders,worseningof Parkinson'sdisease,extrapyramidal

effects,choreoathetosis,increasein seizure frequency.

There havebeenreportsthatlamotriginemayworsen parkinsoniansymptomsin patientswith pre-existingParkinson’s
disease,and isolatedreportsof extrapyramidal effects andchoreoathetosis in patientswithoutthis underlyingcondition.

Eye disorders
Duringmonotherapyclinical trials:
Uncommon: diplopia,blurredvision.

Duringotherclinical experience:
Verycommon: diplopia,blurredvision.
Rare: conjunctivitis.

Gastrointestinal disorders
Duringmonotherapyclinical trials:
Common: nausea,vomiting, diarrhoea.

Duringotherclinical experience:
Verycommon: nausea,vomiting.
Common: diarrhoea.

Hepato-biliary disorders
Very rare: hepaticfailure,hepatic dysfunction, increased liver functiontests.

Hepaticdysfunctionusually occursin associationwith hypersensitivity reactionsbut isolatedcaseshavebeen reported
without overtsignsof hypersensitivity.

Skin and subcutaneous tissue disorders

Verycommon: skin rash.
Rare: Stevens–JohnsonSyndrome.
Very rare: toxic epidermalnecrolysis.

In double-blind, adjunctive clinical trials in adults, skin rashes occurredin up to 10%of patientstakinglamotrigineand
in 5% of patients takingplacebo.Theskin rashes led to thewithdrawalof lamotrigine treatmentin 2%of patients. The
rash,usually maculopapularin appearance,generally appearswithin eight weeks of startingtreatmentandresolveson
withdrawalof lamotrigine(seesection 4.4).

Seriouspotentiallylife-threateningskin rashes,includingStevens–Johnsonsyndromeandtoxic epidermalnecrolysis
(Lyell ’ sSyndrome)havebeenreported.Al thoughthemajority recoveronwithdrawalof lamotrigine treatment,some
patientsexperience irreversiblescarringandtherehavebeen rarecases of associateddeath(seesection 4.4).

Theoverall risk of rashappearsto bestronglyassociatedwith:
- high initial dosesof lamotrigineandexceeding therecommendeddoseescalationof lamotriginetherapy (see

section4.2)
- concomitant useof valproate(seesection 4.2).

Rashhasalsobeenreportedaspartof a hypersensitivi ty syndromeassociatedwith a variablepatternof systemic
symptoms(seeImmunesystemdisorders**).
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Musculoskeletal and connective tissue disorders
Very rare: lupus-like reactions.

General disorders and administration site conditions
Common: tiredness.

4.9 Overdose

Symptomsandsigns
Acute ingestionof dosesin excess of 10 to 20 timesthemaximumtherapeutic dosehasbeenreported.Overdosehas
resultedin symptomsincludingnystagmus,ataxia,impairedconsciousnessandcoma.

Treatment
In theevent of overdosage,thepatientshould beadmittedto hospital andgivenappropriatesupportivetherapy.
Therapyaimedat decreasingabsorption(activated charcoal, laxative or gastric lavage) shouldbeperformedif
indicated.Thereis noexperiencewith haemodialysis as treatmentof overdose. In six volunteerswith kidneyfailure,
20%of thelamotrigine wasremovedfrom thebodyduringa4-hourhaemodialysissession(seesection5.2).

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:otherantiepileptics,
ATC code:N03AX09.

Mechanismof action
Theresultsof pharmacologicalstudiessuggestthatlamotrigineis ause- andvoltage-dependentblockerof voltage
gatedsodiumchannels.It inhibits sustainedrepetitive firi ngof neuronesandinhibits releaseof glutamate(the
neurotransmitter whichplaysa key role in thegeneration of epileptic seizures).Theseeffectsarelikely to contributeto
the anticonvulsantpropertiesof lamotrigine.

Pharmacodynamic effects

In testsdesignedto evaluatethecentralnervoussystemeffects of medicinalproducts,theresultsobtainedusingdoses
of 240mg lamotrigine administeredto healthy volunteersdid not differ from placebo,whereasboth1000mgphenytoin
and 10mgdiazepameachsignificantly impairedfine visual motor co-ordination andeyemovements,increasedbody
swayandproducedsubjectivesedativeeffects.

In anotherstudy,singleoral dosesof 600mgcarbamazepinesignificantly impairedfinevisualmotorco-ordinationand
eyemovements, while increasingbothbodyswayandheartrate,whereasresultswith lamotrigineatdosesof 150mg
and 300mgdid not differ from placebo.

Clinical effi cacyandsafetyin childrenaged 1 to 24months

Theefficacyandsafetyof adjunctivetherapyin partial seizures in patientsaged1 to 24monthshasbeenevaluatedin a
small double-blind placebo-controlledwithdrawal study.Treatmentwas initiated in 177subjects,with a dosetitration
schedulesimilar to thatof childrenaged2 to 12years.Lamotrigine2 mg tablets are theloweststrengthavailable,
therefore thestandarddosingschedulewas adaptedin somecasesduringthetitrationphase(for example,by
administeringa2 mg tabletonalternatedayswhenthecalculateddosewaslessthan2 mg).Serumlevelswere
measured at theendof week2 of titrationandthesubsequentdoseeither reducedor not increased if theconcentration
exceeded0.41µg/mL, theexpectedconcentration in adults at this time point.Dosereductionsof up to 90%were
requiredin somepatientsat theendof week2. Thirty-eight responders (> 40%decreasein seizurefrequency)were
randomisedto placeboor continuationof lamotrigine.Theproportionof subjectswith treatmentfailure was84%
(16/19subjects)in theplaceboarmand58%(11/19subjects) in thelamotrigine arm. Thedifferencewasnot
statisticallysignificant:26.3%,CI95%-2.6% <> 50.2%,p=0.07.
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A total of 256subjectsbetween1 to 24monthsof agehavebeen exposed to lamotriginein thedoserange1 to 15
mg/kg/dayfor up to 72weeks. Thesafetyprofile of lamotrigine in childrenaged 1 monthto 2 yearswassimilar to that
in olderchildrenexceptthatclinically significantworseningof seizures(>=50%)wasreportedmoreoftenin children
under2 yearsof age(26%)ascomparedto olderchildren(14%).

Clinical effi cacyandsafetyin Lennox-Gastautsyndrome
There arenodatafor monotherapyin seizuresassociated with Lennox-Gastaut syndrome.

Studyof the effectof lamotrigineoncardiac conduction

A studyin healthyadultvolunteers evaluatedtheeffect of repeatdoses of lamotrigine(up to 400mg/day)on cardiac
conduction, asassessedby 12-leadECG.Therewasnoclinically significant effectof lamotrigineonQT interval
comparedto placebo.

5.2 Pharmacokinetic properties

Absorption

Lamotrigineis rapidly andcompletelyabsorbedfrom thegutwith nosignificantfirst-passmetabolism.Peakplasma
concentrationsoccurapproximately 2.5hoursafteroral administration of lamotrigine.Time to maximumconcentration
is slightly delayedafterfoodbut theextentof absorption is unaffected.There is considerableinter-individual variation
in steadystatemaximumconcentrationsbut within anindividual, concentrationsrarelyvary.
Distribution

Binding to plasmaproteinsis about55%;it is veryunlikely thatdisplacementfrom plasmaproteinswould resultin
toxicity.

Thevolumeof distribution is 0.92to 1.22L/kg.

Metabolism
UDP-glucuronyltransferaseshavebeenidentified as theenzymesresponsible for metabolismof lamotrigine.

Lamotrigineinducesits ownmetabolismto amodest extent dependingondose. However, there is noevidencethat
lamotrigine affectsthepharmacokineticsof otherAEDs anddatasuggestthat interactionsbetweenlamotrigineand
medicinal productsmetabolisedby cytochromeP450enzymes are unlikely to occur.

Elimination
Theapparent plasmaclearancein healthysubjectsis approximately 30mL/min. Clearanceof lamotrigineis primarily
metabolicwith subsequenteliminationof glucuronide-conjugatedmaterial in urine.Lessthan10%is excreted
unchanged in theurine. Only about2%of lamotrigine-related material is excretedin faeces.Clearanceandhalf -lif e are
independentof dose.Theapparentplasmahalf -li fe in healthysubjectsis estimatedto beapproximately 33hours (range
14 to 103hours).In a studyof subjectswith Gilbert'sSyndrome, mean apparent clearancewasreducedby 32%
comparedwith normalcontrolsbut thevaluesarewithin therangefor thegeneralpopulation.

Thehalf-life of lamotrigineis greatlyaffectedby concomitantmedicinalproducts.Meanhalf-life is reducedto
approximately 14hourswhengivenwith glucuronidation-inducingmedicinal productssuchascarbamazepineand
phenytoin andis increasedto a meanof approximately 70hourswhenco-administeredwith valproatealone(see
section4.2).

Linearity
Thepharmacokineticsof lamotriginearelinearup to 450mg, thehighestsingledosetested.
Special patient populations
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Children
Clearanceadjustedfor bodyweightis higherin childrenthanin adults with thehighestvaluesin childrenunderfive
years.Thehalf-li fe of lamotrigineis generally shorterin children thanin adults with a meanvalueof approximately7
hourswhengivenwith enzyme-inducingmedicinal productssuch ascarbamazepineandphenytoinand increasingto
meanvaluesof 45 to 50hourswhenco-administeredwith valproatealone(seesection4.2).

Infants aged 2 to 26 months
In 143paediatric patientsaged2 to 26months,weighing3 to 16kg, clearancewasreducedcomparedto olderchildren
with thesamebodyweight, receivingsimilar oral dosesperkg bodyweightaschildrenolderthan2 years.Themean
half -life wasestimatedat 23hoursin infantsyoungerthan26monthsonenzyme-inducingtherapy,136hourswhenco-
administeredwith valproateand38hoursin subjects treatedwithout enzymeinducers/inhibitors.Theinter-individual
variability for oral clearancewashigh in thegroupof paediatric patientsof 2 to 26months(47%).Thepredictedserum
concentration levelsin childrenof 2 to 26monthswerein generalin thesamerangeasthosein olderchildren,though
higherCmaxlevelsarelikely to beobservedin somechildren with a bodyweight below10kg.

Elderly
Resultsof a populationpharmacokineticanalysis includingboth youngandelderlypatientswith epilepsy,enrolledin
the sametrials, indicatedthattheclearanceof lamotriginedid not changeto aclinically relevantextent.Af ter single
dosesapparent clearancedecreasedby 12%from 35mL/min at age20 to 31mL/min at 70years.Thedecreaseafter 48
weeksof treatmentwas10%from 41 to 37mL/min between theyoungandelderly groups.In addition,
pharmacokineticsof lamotriginewasstudiedin 12healthy elderly subjectsfollowinga 150mgsingledose.Themean
clearance in theelderly (0.39mL/min/kg) lieswithin therangeof themeanclearancevalues(0.31to 0.65mL/min/kg)
obtainedin ninestudieswith non-elderlyadultsaftersingledosesof 30 to 450mg.

Renal impairment

Twelvevolunteerswith chronic renalfailure andanothersix individuals undergoinghaemodialysiswere eachgivena
single100mgdoseof lamotrigine.Meanclearanceswere0.42mL/min/kg (chronic renal failure),0.33mL/min/kg
(betweenhaemodialysis) and1.57mL/min/kg (duringhaemodialysis),comparedwith 0.58mL/min/kg in healthy
volunteers.Meanplasmahalf-liveswere42.9hours(chronic renalfailure),57.4hours(betweenhaemodialysis)and
13.0hours(duringhaemodialysis), comparedwith 26.2hoursin healthy volunteers.On average,approximately20%
(range= 5.6to 35.1)of theamountof lamotrigine presentin thebodywaseliminatedduringa4-hourhaemodialysis
session.For this patientpopulation, initial doses of lamotrigineshouldbebasedon thepatient’sconcomitantmedicinal
products;reducedmaintenancedosesmaybeeffective for patients with significantrenalfunctionalimpairment(see
sections4.2and4.4).

Hepatic impairment

A singledosepharmacokineticstudywasperformedin 24subjects with variousdegreesof hepaticimpairmentand12
healthy subjectsascontrols. Themedianapparentclearanceof lamotriginewas0.31,0.24or 0.10mL/min/kg in
patientswith GradeA, B, or C (Child-PughClassification) hepatic impairment, respectively, comparedwith 0.34
mL/min/kg in thehealthycontrols. Initial, escalation andmaintenancedosesshouldgenerally bereducedin patients
with moderateor severehepaticimpairment(seesection 4.2).

5.3 Preclinical safety data

Non-clinical datarevealnospecial hazardfor humansbasedonstudies of safety pharmacology,repeateddosetoxicity,
genotoxicity andcarcinogenicpotential.

In reproductiveanddevelopmental toxicity studiesin rodentsandrabbits,no teratogeniceffectsbut reducedfoetal
weight andretardedskeletalossification wereobserved,at exposurelevelsbelow or similar to theexpectedclinical
exposure.Sincehigherexposurelevelscould not betested in animals dueto theseverity of maternaltoxicity, the
teratogenicpotential of lamotriginehasnot beencharacterisedaboveclinical exposure.

In rats,enhancedfoetal aswell aspost-natalmortality wasobservedwhenlamotriginewas administeredduringlate
gestationandthroughtheearlypost-natal period.Theseeffectswereobservedat theexpected clinical exposure.
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In juvenile rats,aneffecton learningin theBiel mazetest,aslight delay in balanopreputialseparation andvaginal
patency andadecreasedpostnatalbodyweight gainin F1 animals wereobservedat exposuresapproximatelytwo-times
higherthanthetherapeuticexposuresin humanadults.

Animal experimentsdid not revealimpairment of fertil ity by lamotrigine.Lamotriginereducedfoetalfolic acidlevels
in rats.Folic aciddeficiencyis assumedto beassociatedwith an enhanced risk of congenitalmalformationsin animals
as well asin humans.

Lamotriginecausedadose-relatedinhibitionof thehERGchannel tail current in humanembryonickidneycells.The
IC50 wasapproximatelynine-timesabovethemaximum therapeutic freeconcentration.Lamotriginedid not causeQT
prolongation in animalsat exposuresup to approximately two-timesthemaximum therapeuticfreeconcentration.In a
clinical study, therewasnoclinically significant effect of lamotrigineonQT interval in healthyadultvolunteers(see
section5.1).

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Mannitol(E421)
Cellulosemicrocrystalline
Sodiumstarchglycolate(TypeA)
Maizestarchpregelatinised
Croscarmellosesodium
Silica colloidalanhydrous
Sodiumstearylfumarate
Saccharinsodium
Artificial CherryFlavour(constituentsincludemodifiedfoodstarch (E1450))

6.2 Incompatibilities

Not applicable.

6.3 Shelf Life

2 years

6.4 Special precautions for storage

Do not storeabove30°C.
Storein theoriginal packagein orderto protectfrom moisture.

6.5 Nature and contents of container

TransparentPVC/PVdC/aluminiumblisters
TransparentPVC/PE/PVdC/aluminiumblisters
Blistersin cardboardboxescontaining: 14,28,30, 50,56,60and90 tablets.
Not all packsizesmaybemarketed.

6.6 Special precautions for disposal of a used medicinal product or waste materials derived from
such medicinal product and other handling of the product

No specialrequirements
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ErghaHealthcareLtd.
Damastown
Mulhuddart
Dublin 15

8 MARKETING AUTHORISATION NUMBER

PA966/16/2
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Dateof First Authorisation: 25thAugust2006

10 DATE OF REVISION OF THE TEXT

November2008
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